Clamps are
preassembled
on columns

Typical leg bolt up 4-corners

@%/\m@
7 4 1/@

Place
cable end

into slot in 4

bottom of ™~

tube.

Then put

bolt
through.

Turn lock nut until some
of eyebolt threads are
exposed.

9

8

Eye bolt cable assembly
attach last IMPORTANT

NN

[/

Wheel threads
on winch
Clockwise

R D)

Place on top of
plastic guide

o19

|

Cable

® 0
|~ Column clamp

Lower frame tubes fit over
aluminum column clamps
before putting bolts through.

See Detail

Put cable end with copper fittings and washer
through key hole slot and move cable to narrow
portion of slot. Then put 1/2" bolt through larger
hole to prevent cable from coming out.

Copper fittings

Lower Corner plate detail i
with cable end connections

Manuals and drawing available on the web www.craftlander.com
Read manual and safety stickers on hoist before using.

O,

23
22
D) ) \ P
10
S
19 4-places
All sheaves are preassembled i @ @
2 <

@
VA | |l ——(17)

Spacer, washer & 5/16" bolt supplied in winch
box DO NOT USE SPRING IN BOX!

/
7
1 Factory
ﬁ Assembled
7
7]
(]
0|
0
(]
DESCRIPTION PART NO.
LOWER FRT TO BACK 2" TUBE |MH-10PWCLSP
SPREADER MH-10PWCS
LEG MH-VLT30
CARRIAGE BEAM MH-10PWCB

1 1/2 PIPE SIDE BRACE

MH-10PWCWDS

WINCH CRADLE TUBE

MH-10PWCWCT

NON-WINCH CRADLE TUBE

MH-10PWCNWCT

ITEM | QTY DESCRIPTION PART NO.
1 46 |3/8" WHIZ NUT H-NS37
2 2 |7/16" X 3" BOLT H-B43300
3 22 |3/8" X 2 3/4" BOLT H-B37275
4 2 |7/16" NUT H-N43
5 13 |3/8" X 1 1/2" BOLT H-B37150
6 4 |3/8"X3"BOLT H-B37300
7 12 13/8" X 4 1/2" BOLT H-B37450
8 1 |1/2" X 4" WELDED PIPE H-BT4
9 11 [1/2" WASHERS H-W50
10 4 |1/2" NUT H-N50
11 1 |KNOB H-KNOB
12 2 |1 1/2" ROUND CAP H-PCR19SCH40
13 2 [2"X3"CAP H-PCREC23
14 2 |2"X2"CAP H-PCS200
15 2 [11/2"X11/2" CAP H-PCS150
16 2 ]3/8" X 4" BOLT H-B37400
17 5 [3/8"X21/2"BOLT H-B37250
18 4 [3/8" WASHER H-W37
19 14 |3/8" NYLON LOCK NUT H-NL37
20 8 [1/2"X3"BOLT H-B50300
21 8 |ALUM SPACER 1/2" LG H-SPACERALUM.50
22 8 |BRONZE BUSHING 1 3/4" LG |H-BRBUSHING1.75
23 12 |SHEAVE 2 5/8" OD H-SHEAVEGN2675
24 2 |ALUM SPACER 1" LG H-SPACERALUM1.00
25 5 |[1/2"BOLT X11/2"LG H-B50150
26 1 1/2" X 2" BOLT H-B50200
27 11 [1/2" NYLON LOCK NUT H-NL50

UPPER CABLE TUBE

MH-10PWCUCSP

WINCH COLUMN

MH-10PWCWC

NON-WINCH COLUMN

MH-10PWCNWC

WINCH CRADLE BRACKET

MH-10PWCCBL/R

UPPER CABLE BRACKET

MH-10PWCUCB

GUIDE PLATE MH-10PWCGP
COLUMN CLAMP TEE MH-10PWCTC
COLUMN CLAMP L MH-10PWCLC

CABLE GUIDE BRACKET

MH-10PWCWPL/R

CORNER PLATE

MH-10PWCCCP

BEAM PLATE (WELDED) MH-10PWCBP
BEAM BRACKET (WELDED) MH-10PWCBB
30" WHEEL MH-WHEEL30

WINCH MH-WINCH1500
BEAM CABLE H-CABLE10PWCBEAM
LEVELING CABLE H-CABLE10PWCLEVELING

LIFT CABLE ASSY

H-CABLE1OPWCLIFT

—\»—Ar—AN»—Ar—ANN-&l—‘A-&AL-&NHHH'—‘P—‘NANNg

<><E<C—|merO'UOZZI—7<‘—‘>—<IG)T1mU(')CU>§

WINCH COLUMN OPPOSITE

MH-10PWCWCO

Refer to Dwg MH-10PWCBUNK for Carpeted Bunk Assy.

1  |ITEM ID & PART NO. CHANGE |2/2/07 FS

REV DESCRIPTION

DATE | INT

NuCrart ©

402 SOUTHLINE RD.
ROSCOMMON, MI 48653

Title: MH-10PWC VERTICAL HOIST

DRAWING NO.

A-MH-10PWC

DATE 12/03/04

DRAWN BY R \\/




